




*Note: DO NOT TIGHTEN ANY BOLTS BEFORE THE UNIT PUT TOGETHER.

Part Description Quantity

Back

Seat

Left armrest

Right armrest

Ver tical Back Suppor t

A

B

C

D

E

1

1

1

1

2

Part Description Quantity

F

G

H

2

1

1

Front Legs 

Front Leg Cross Beam

Rear Seat Slat

AA BB  CC 

DD EE

Part Description Quantity

AA

BB

CC

DD

EE

Screw (3.5x40)

Bolt (M6x60)

Bolt (M6x70)

Bolt (M6x60)

Bolt (M6x45)

6

2

2

6

4








	页 1
	页 2
	页 3
	页 4
	页 5
	页 6



